saronis. FCC RF Test Report Report No. : FR310533E

11AX20MIMO_Ant0_6515

Spectrum T

Ref Level 10,00 dém  Offset 1632 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 10.28 dBm

6.5168780 GHz
0 dem

-10 dBm: -

-20 dBm ."
-30 dBm: / \

-40 dBm: T \

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.515 GHz 1001 pts Span 40.0 MHz

[ )il ) ()

Date: 1.FEB.2023 14:19:21

11AX20MIMO_Antl_6515

Spectrum T

Ref Level 10,00 dém  Offset 1631 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 11.29 dBm

6.5167580 GHz
0 dem

-10 dBm:

-20 dBm I \

-30 dBm. L \

40 dBm /‘ l\

50 dBm——

-60 dBm

-70 dBm:

-30 dBm

CF 6.515 GHz 1001 pts Span 40.0 MHz
L il ) CRRR e

Sporton International Inc. (Kunshan) Page Number 1 A2-143 of 241
TEL : +86-512-57900158

FAX : +86-512-57900958



saronis. FCC RF Test Report Report No.

FR310533E

11AX20MIMO_Ant0_6535

| Att

Count 100/100

Spectrum T

Ref Level 10,00 dém  Offset 16,57 d& & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 10.40 dBm
6.5327620 GHZ

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.535 GHz

1001 pts Span 40.0 MHz
_—

L

Date: 1.FEB.2023

J ARREREED e

14:25:27

11AX20MIMO_Ant1_6535

| Att

Count 100/100

Spectrum T

Ref Level 10,00 dBm  Offset 1549 dB @ RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

M1[1] 11.24 dBm
6.5366780 GHZ

0 dem

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.535

1001 pts Span 40.0 MHz
—

J [ BERREEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-144 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Ant0_6695

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @
Count 100/100

Offset 1652 d& @ RBW 1 MHz
SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

M1[1]

10.33 dBm)|
6.6967980 GHz

0 dem

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm: 7

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.695 GHz

1001 pts

Span 40.0 MHz
_—

L L

Date: 1.FEB.2023 14:27:

11

11AX20MIMO_Ant1_6695

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @
Count 100/100

Offset 1641 dE & RBW 1 MHz
SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

M1[1]

11.09 dBm)|
6.6963990 GHz

0 dem

-10 dBm:

-20 dBm

-30 dBm:

40 dBm
7

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.695 GHz

1001 pts

Span 40.0 MHz
—

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-145 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Ant0_6855

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 1553 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 9.82 dBm
6.8536410 GHZ

-10 dBm:

-20 dBm

-30 dBm: /

-40 dBm: JJ

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.855 GHz

1001 pts

Span 40.0 MHz
_—

L L

Date: 1.FEB.2023 14:30:3B

J QnRi e

11AX20MIMO_Ant1_6855

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 1645 dE & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 11.30 dBm
6.8567980 GHZ

-10 dBm:

-20 dBm ‘

-30 dBm: {

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.855 GHz

1001 pts

Span 40.0 MHz
—
) W

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-146 of 241



saronis. FCC RF Test Report Report No. : FR310533E

11AX20MIMO_Ant0_6875

Spectrum T

Ref Level 10,00 dBm  Offset 1547 dB @ RBW 1 MHz

o Att 20 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
Mi[1] 10.34 dBm)
6.8737210 GHZz|
0 dem
M
-10 dem = *

‘e I Vﬁ—\
-20 dBm v \
-30 dBm: /

-40 dBm: fiﬂ \

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.875 GHz 1001 pts Span 40.0 MHz
- ——
L I J [ CEEEERE ]

Date: 1.FEB.2023 14:34:11

11AX20MIMO_Antl_6875

Spectrum T

Ref Level 10,00 dém  Offset 1630 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 11.58 dBm
6.8766380 GHZ
0 dem

-10 dBm:

-20 dBm l/r Y

-30 dBm: [ 1

-40 dBm: 7 \
J} S R ——

-50 dem
-60 dBm:
-70 dBm
-30 dBm
CF 6.875 GHz 1001 pts SEan 40.0 MHz

L Jjl J [ [ EECEER ]

Dat 1.FEB.20223 14:35:48

Sporton International Inc. (Kunshan) Page Number 1 A2-147 of 241

TEL : +86-512-57900158
FAX : +86-512-57900958



saronis. FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Ant0_6895

| Att
Count 100/100

Ref Level 10,00 dBm

Spectrum

(=)

Offset 15657 dé & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

10.22 dBm)|
6.8965180 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.895 GHz

1001 pts

L L

Date: 1.FEB.2023

Span 40.0 MHz
_—

J [ EEEEER ]

14:40:30

11AX20MIMO_Ant1_6895

Spectrum

(=)

Ref Level 10,00

Count 100/100

| Att 20 dB & SWT

dBm  Offset 16,37 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

11.24 dBm)|
6.8962790 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.895 GHz

1001 pts

Span 40.0 MHz
—

J [CTTTET )
] il

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-148 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX20MIMO_Ant0_6995

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1582 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

10.42 dBm)|
6.9971180 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.995 GHz

1001 pts

Span 40.0 MHz
_—

L L

Date: 1.FEB.2023 14:

z:1%9

11AX20MIMO_Ant1_6995

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 15,72 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

11.30 dBm)|
6.9970780 GHz

-10 dBm:

M1

-20 dBm

——
7 T

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.995

1001 pts

Span 40.0 MHz
—

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A2-149 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX20MIMO_Ant0_7095

Spectrum

(=)

Ref Level 10,00 dém  Offset 1637 d& & RBW 1 MHz
| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

0 dem

10.50 dBm)|
7.0962390 GHz|

-10 dBm:

20 dBm /

-30 dBm: I

40 dBm '
7

=50 dim—F

-60 dBm

-70 dBm:

-30 dBm

CF 7.095 GHz 1001 pts

Span 40.0 MHz
_—

n 1

L L J

Date: 1.FEB.2023 14:45:2%

11AX20MIMO_Ant1_7095

Spectrum

(=)

Ref Level 10,00 dém  Offset 1623 d& & RBW 1 MHz
| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

0 dem

11.95 dBm)|
7.0961990 GHz|

-10 dem N

N [ S—

-20 dBm fd —L-\‘

-30 dBm: [

-40 dBm ‘/j E

SUdE ——

-60 dBm

-70 dBm

-80 dBm

CF 7.005 GHz 1001 pts Span 40.0 MHz

- — )

L Jjl J AW
Date: 1.FEB.2023 14:47

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-150 of 241



saronis. FCC RF Test Report Report No. : FR310533E

11AX40MIMO_Ant0_5965

Spectrum T

Ref Level 10,00 dém  Offset 1636 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 10.52 dBm
5.9630820 GHZ
0 dem

-10 dBm:

-20 dBm JI \
-30 dBm: } \

-40 dBm: T ‘

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 5.965 GHz 1001 pts Span 80.0 MHz
- —
L I J [ CEEEERE ]

Date: 1.FEB.2023 14:52:20

11AX40MIMO_Antl_5965

Spectrum T

Ref Level 10,00 dém  Offset 1630 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 11.59 dBm
5.9675570 GHZ
0 dem

-10 dBm: i

-20 dBm! ! |

mmmmm 1 L

CF 5.965 GHz 1001 pts Span 80.0 MHz
= —
L il ) ARRRRRED W

Sporton International Inc. (Kunshan) Page Number 1 A2-151 of 241
TEL : +86-512-57900158

FAX : +86-512-57900958



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6165

Spectrum

(=)

| Att
Count 100/100

Ref Level 10,00 dBm
20 dB @ SWT

Offset 1648 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

10.80 dBm)|
6.1634020 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

|50 aem

-60 dBm

-70 dBm:

-30 dBm

CF 6.165 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023

14:56:12

11AX40MIMO_Antl_6165

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 de
Count 100/100

Offset 1647 d& @ RBW 1 MHz

- SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

11.41 dBm)|
6.1669980 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.165 GHz

1001 pts

Span 80.0 MHz
—

L L

Date: 1.FEB.2023 14:

56:22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-152 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6405

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset 16,74 d& @ RBW 1 MHz

20 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10.84 dBm)|
6.4069980 GHz

M1[1]

0 dem

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.405 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023 14:

57:18

J ARREREED e

11AX40MIMO_Ant1_6405

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset 16,75 dé & RBW 1 MHz

20 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

11.64 dBm)|
6.4069980 GHz

M1[1]

0 dem

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.405

1001 pts

Span 80.0 MHz
—

J REREEEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-153 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6445

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

Offset 15657 dé & RBW 1 MHz
| Att 20 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 10.12 dBm
6.4426020 GHZ

-10 dBm:

-20 dBm }

-30 dBm: J

-40 dBm: I

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.445 GHz

1001 pts

L L

Date: 1.FEB.2023 15:03:16

Span 80.0 MHz
_—
J QnRi e

11AX40MIMO_Antl_6445

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 1553 dé & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 10.93 dBm
6.4367680 GHZ

-10 dBm:

-20 dBm JI

-30 dBm: !

-40 dBm: {

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.445 GHz

1001 pts

Span 80.0 MHz
—
) ()

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-154 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX40MIMO_Ant0_6485

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1641 dE & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

10.26 dBm)|
6.4864390 GHz

-10 dBm:

=

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.485 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023

15:04:42

11AX40MIMO_Ant1_6485

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1634 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

11.49 dBm)|
6.4863590 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.485 GHz

1001 pts

Span 80.0 MHz
—

L L

Date: 1.FEB.zZ023

15:06:18

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : A2-155 of 241



saronis. FCC RF Test Report Report No. : FR310533E

11AX40MIMO_Ant0_6525

Spectrum T

Ref Level 10,00 dém  Offset 1653 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 10.31 dBm
6.5218830 GHZ
0 dem

-10 dBm: -

-20 dBm / \

| \

|

-40 dBm: } 1\

50 dBm

-60 dBm

70 dBm:

-30 dBm

CF 6.525 GHz 1001 pts Span 80.0 MHz

- —
L I J [ CEEEERE ]

Date: 1.FEB.2023 15:10:50

11AX40MIMO_Antl_6525

Spectrum T

Ref Level 10,00 dBm  Offset 1546 dB @ RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 11.22 dBm
6.5266780 GHZ
0 dem

-10 dBm:

20 dBm /J '\\
-30 dBm:

L f |

50 dem Bl S

-60 dBm

-70 dBm:

-30 dBm

CF 6.525 GHz 1001 pts SEan 80.0 MHz
— = ]
L il ) [T EEEEER—]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : A2-156 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6565

| Att

Spectrum T

Ref Level 10,00 dBm

Offset 1621 dé & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

Count 100/100

[®1Rm View

0 dem

M1[1] 10.07 dBm
6.5626820 GHZ

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dem:

-60 dBm

-70 dBm:

-30 dBm

CF 6.565 GHz

Span 80.0 MHz
- _—

1001 pts

L J

Date: 1.FEB.2023 15:15:07

11AX40MIMO_Antl_6565

| Att

Spectrum T

Ref Level 10,00 dBm

Offset 156,13 d& & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

Count 100/100

[®1Rm View

0 dem

M1[1] 10.98 dBm
6.5666780 GHZ

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.565 GHz

1001 pts

Span 80.0 MHz
—

J [CTTTET )
] il

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-157 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6685

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 1542 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 10.43 dBm
6.6869980 GHZ

-10 dBm:

-20 dBm /

-30 dBm: }

-40 dBm: i

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.685 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023 15:27:51

J QnRi e

11AX40MIMO_Antl_6685

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 1532 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 11.33 dBm
6.6870780 GHZ

-10 dBm:

20 dem /

JESES—" —— e —

-30 dBm: /

-40 dBm: ‘

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.685 GHz

1001 pts

Span 80.0 MHz
—
) ARRRRED

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-158 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6845

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1650 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

10.43 dBm)|
6.8430820 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.845 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEBR.2023 15:

11AX40MIMO_Ant1_6845

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1641 dE & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

11.77 dBm)|
6.8436410 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.845 GHz

1001 pts

Span 80.0 MHz
— i

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-159 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6885

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1648 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 10.31 dBm

6.8868380 GHz

M1

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.885 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023 15:35:

J ARREREED e

11AX40MIMO_Ant1_6885

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1530 dé & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

11.54 dBm)|
6.8871580 GHz

M1[1]

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.885 GHz

1001 pts

Span 80.0 MHz
—

Date: 1.FEB.zZ023

J [CTTTET )
] il

15:37:28

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-160 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX40MIMO_Ant0_6925

Spectrum

(=)

Ref Level 10,00 dém  Offset
lo Att 20 dB @ SWT
Count 100/100

16,55 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 11.12 dBm

6.9265180 GHz

-10 dBm:

-20 dBm /

CF 6.925 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023 15:45:30

J QnRi e

11AX40MIMO_Antl_6925

Spectrum

(=)

Ref Level 10,00 dém  Offset
lo Att 20 dB @ SWT
Count 100/100

16,44 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 11.80 dBm

6.9264390 GHz

-10 dBm:

20 dem /

-30 dBm: /

-40 dBm: ‘
J

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.925 GHz

1001 pts

Span 80.0 MHz
—

J [TTTTTT ]
] il

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-161 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX40MIMO_,

Ant0_6965

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1650 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1] 10.57 dBm

6.9638810 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.965 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023

] G

11AX40MIMO_Antl_6965

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1641 dE & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1] 11.44 dBm

6.9633220 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.965

1001 pts

Span 80.0 MHz
—

J [CTTTET )
J il

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A2-162 of 241



saronis. FCC RF Test Report

Report No.

11AX40MIMO_Ant0_7085

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

| Att 20 dB & SWT

Offset 15637 dé @ RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 12.33 dBm
7.0863590 GHZ

-10 dBm:

-20 dBm

-30 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 7.085 GHz

1001 pts

Span 80.0 MHz
_—

L L

Date: 1.FEB.2023 16:22:47

] SRR

11AX40MIMO_Ant1_7085

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @
Count 100/100

Offset 1627 dé @ RBW 1 MHz
SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 13.18 dBm
7.0861990 GHZ

-10 dBm:

-20 dBm

]

-30 dBm:

-40 dBm:

| S0°dEm

-60 dBm

-70 dBm:

-30 dBm

CF 7.085 GHz

1001 pts

Span 80.0 MHz
—

J [TTTTTT ]
J il

Date: 1.FEB.Z023 16:22:57

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-163 of 241

FR310533E



saronis. FCC RF Test Report

Report No. : FR310533E

11AX80MIMO_Ant0_5985

Spectrum

Ref Level 10,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT

Offset 1621 dé & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

0 dem

M1[1]

10.57 dBm)|
5.982760 GHz

-10 dBm:

-20 dBm

-30 dBm: (

-40 dBm: J

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 5.985 GHz

1001 pts

Span 160.0 MHz

L

Date: 1.FEB.2023 16:27:16

11AX80MIMO_Ant1_5985

Spectrum

Ref Level 10,00 dém  Offset

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT

16,12 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

0 dem

M1[1]

11.95 dBm)|
5.987720 GHz

-10 dBm:

-20 dBm

-30 dBm:

E
!
|

40 dBm !

_/

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 5.985

1001 pts

Span 160.0 MHz
Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A2-164 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX80MIMO_Ant0_6145

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

| Att 20 dB & SWT

Offset 1552 d& & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

10.74 dBm)|
6.152350 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.145 GHz

1001 pts

Span 160.0 MHz

L L

Date: 1.FEB.2023 16:31:0

11AX80MIMO_Antl_6145

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

| Att 20 dB & SWT

Offset 1652 d& @ RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

11.27 dBm)|
6.147560 GHz

-10 dBm:

-20 dBm

e R e e

-30 dBm:

-40 dBm:

50 dem—

-60 dBm

-70 dBm:

-30 dBm

CF 6.145 GHz

1001 pts

Span 160.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-165 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX80MIMO_Ant0_6385

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @
Count 100/100

Offset 16,63 d& & RBW 1 MHz

SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 10.58 dBm
6.374450 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

EX

-60 dBm

-70 dBm:

-30 dBm

CF 6.385 GHz

1001 pts Span 160.0 MHz

L L

Date: 1.FEB.2023 16:32:1

) ()

4

11AX80MIMO_Ant1_6385

Spectrum

(=)

Ref Level 10,00 dBm

Offset 1664 d& & RBW 1 MHz

lo At 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
m1[1] 11.30 dBm
6.376210 GHZ
0 dem
.
-10 dem =S

-20 dBm

( \

-40 dBm: J

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.385 GHz

1001 pts Span 160.0 MHz

) REREEEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-166 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX80MIMO_Ant0_6465

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 15632 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 11.56 dBm
6.463400 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.465 GHz

1001 pts Span 160.0 MHz

L L

Date: 1.FEB.2023 16:43:31

) ()

11AX80MIMO_Antl_6465

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 1530 dé & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 12.62 dBm
6.466440 GHz

-10 dBm:

-20 dBm r

-30 dBm: E

-40 dBm: !

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.465 GHz

1001 pts Span 160.0 MHz

L L

Date: 1.FEB.Z023 16:43:41

) [ | EEREREC ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-167 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX80MIMO_Ant0_6545

Spectrum

(=)

| Att 20 dB & SWT
Count 100/100

Ref Level 10,00 dBm  Offset 1543 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

11.91 dBm)|
6.551710 GHz

-10 dBm:

M1

-20 dBm 'r

-30 dBm: {

-40 dBm: /

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.545 GHz

1001 pts

Span 160.0 MHz

L L

11AX80MIMO_Antl_6545

Spectrum

(=)

| Att 20 dB & SWT
Count 100/100

Ref Level 10,00 dém  Offset 1638 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

13.23 dBm)|
6.555550 GHz

-10 dBm:

-20 dBm /

-30 dBm: (

-40 dBm: }

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.545 GHz

1001 pts

Span 160.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : A2-168 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX80MIMO_Ant0_6625

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 de
Count 100/100

Offset 15622 d& & RBW 1 MHz

- SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 11.76 dBm
6.612050 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.625 GHz

1001 pts Span 160.0 MHz

L L

) )

Date: 1.FEB.2023 17:31:5B

11AX80MIMO_Antl_6625

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

| Att 20 dB & SWT

Offset 16,14 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 12.95 dBm
6.616210 GHz

-10 dBm:

-20 dBm

[ R

-30 dBm:

-40 dBm:

-50 dem:

-60 dBm

-70 dBm:

-30 dBm

CF 6.625 GHz
—

1001 pts Span 160.0 MHz

) [ BERREEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-169 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX80MIMO_Ant0_6705

Spectrum

(=)

Ref Level 10,00 dém  Offset 1662 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

Mode Sweesp

[®1Rm View

0 dem

M1[1]

11.10 dBm)|
6.706600 GHz

11
-10 dBm: - =

-20 dBm F

-30 dBm: {

-40 dBm: ‘

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.705 GHz

1001 pts

Span 160.0 MHz

L

Date: 1.FEB.2023 17:37:4B

11AX80MIMO_Antl_6705

Spectrum

(=)

Ref Level 10,00 dBm  Offset 1547 dB @ RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

0 dem

M1[1]

10.56 dBm)|
6.696370 GHz

-10 dBm:

-20 dBm {

-30 dBm: (

-40 dBm: ]

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.705 GHz

1001 pts

Span 160.0 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

: A2-170 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX80MIMO_Ant0_6785

Spectrum

(=)

| Att 20 dB & SWT
Count 100/100

Ref Level 10,00 dém  Offset 1564 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

10.90 dBm)|
6.786440 GHz

-10 dBm:

-20 dBm (/

-30 dBm: {

-40 dBm: ’

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.785 GHz

1001 pts

L

Date: 1.FEB.2023 17:39:40

Span 160.0 MHz
_—
QnRi e

11AX80MIMO_Antl_6785

Spectrum

(=)

| Att 20 dB & SWT
Count 100/100

Ref Level 10,00 dBm  Offset 1554 dB @ RBW 1 MHz

20 ms & VBW 3 MHz Mo

de Sweep

[®1Rm View

0 dem

M1[1]

10.80 dBm)|
6.787080 GHz

-10 dBm:

-20 dBm I(

-30 dBm: (

-40 dBm: }

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.785 GHz

1001 pts

Span 160.0 MHz
— o
[ [ EECEER ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A2-171 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX80MIMO_Ant0_6865

Spectrum

(=)

Ref Level 10,00 dém  Offset 1653 d& & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3MHz Mode Sweep
Count 100/100

(@ 1rm View

M1[1] 10.69 dBm

6.853970 GHz
0 dem
.
-10 dBm: —— —
4 =l EEE—"

-20 dBm I’
(

-30 dBm:

40 dBm !

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.865 GHz

1001 pts

Span 160.0 MHz
_—

L L

Date: 1.FEB.2023 17:43:00

] G

11AX80MIMO_Ant1_6865

Spectrum

(=)

Ref Level 10,00 dBm  Offset 1542 dB @ RBW 1 MHz

lo At 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

(@ 1rm View

m1[1] 11.14 dBm

6.856210 GHZ
0 dem
.

-10 dem —

-20 dBm I(
(

-30 dBm:

40 dBm ,/

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.865 GHz

1001 pts

Span 160.0 MHz
—

L L

Date: 1.FEB.Z023 17:44:30%

J [TTTTTT ]
J il

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-172 of 241



saronis. FCC RF Test Report Report No. : FR310533E

11AX80MIMO_Ant0_6945

Spectrum T

Ref Level 10,00 dém  Offset 1653 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 10.66 dBm

6.943240 GHz
0 dem

-10 dBm:

-20 dBm { \
| \

-40 dBm: ! \

-50 dBm =

-60 dBm

-70 dBm:

-30 dBm

CF 6.945 GHz 1001 pts Span 160.0 MHz
- ——
L I J [ CEEERRE ]

Date: 1.FEB.2023 17:46:17

11AX80MIMO_Antl_6945

Spectrum T

Ref Level 10,00 dBm  Offset 1545 dB @ RBW 1 MHz

lo Att 20 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 10.83 dBm

6.943400 GHz
0 dem

-10 dBm:

-20 dBm I’

CF 6.045 GHz 1001 pts Span 160.0 MHz
= ———
L )i J ARRRRRED e

Sporton International Inc. (Kunshan) Page Number 1 A2-173 of 241
TEL : +86-512-57900158
FAX : +86-512-57900958



saronis. FCC RF Test Report Report No. : FR310533E

11AX80MIMO_Ant0_7025

Spectrum T

Ref Level 10,00 dém  Offset 16,61 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
m1[1] 10.78 dBm)|
7.022120 GHz|
0 dem
.
-10 dBm: - ¥

-20 dBm ({ j

-30 dBm:

. | |

B \
50 dem ===

-60 dBm

-70 dBm:

-30 dBm

CF 7.025 GHz 1001 pts Span 160.0 MHz
- ——
L I J [ CEEERRE ]

Date: 1.FEB.2023 17:53:0

11AX80MIMO_Ant1_7025

Spectrum T

Ref Level 10,00 dém  Offset 1652 d& & RBW 1 MHz

lo At 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 11.25 dBm
7.015410 GHz
0 dem
M1
-10 dBm:

- ——

-20 dBm \
(

IS S \

CF 7.025 GHz 1001 pts SEan 160.0 MHz
— = ]
L il ) [T EEEEER—]

Sporton International Inc. (Kunshan) Page Number 1 A2-174 of 241
TEL : +86-512-57900158

FAX : +86-512-57900958



saronis. FCC RF Test Report

Report No. : FR310533E

11AX160MIMO_Ant0_6025

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @
Count 100/100

Offset 15,06 dé & RBW 1 MHz
SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

14.18 dBm)|
6.013170 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

S B B

-60 dBm

-70 dBm:

-30 dBm

CF 6.025 GHz

1001 pts

Span 320.0 MHz

L L

11AX160MIMO_Antl_6025

Spectrum

(=)

Count 100/100

Ref Level 10,00 dém  Offset 1505 dE & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

15.09 dBm)|
6.047060 GHz

-10 dBm:

-20 dBm

e e

-30 dBm:

-40 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.025 GHz
—

1001 pts

Span 320.0 MHz

Date: 1.FEB.2023 17:56:12

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A2-175 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX160MIMO_Ant0_6185

| Att
Count 100/100

Ref Level 10,00 dBm

Spectrum

(=)

Offset 1642 d& @ RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

13.04 dBm)|
6.194270 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

1 |

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.185 GHz

1001 pts

Span 320.0 MHz

L L

Date: 1.FEB.2023 17:5B:11

11AX160MIMO_Antl_6185

| Att
Count 100/100

Ref Level 10,00 dBm

Spectrum

(=)

Offset 15637 dé @ RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

13.95 dBm)|
6.187240 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.185 GHz

1001 pts

Span 320.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

: A2-176 of 241



saronis. FCC RF Test Report

Report No. : FR310533E

11AX160MIMO_Ant0_6345

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1528 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1] 12.70 dBm

6.353630 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dem

-60 dBm

-70 dBm:

-30 dBm

CF 6.345 GHz

1001 pts Span 320.0 MHz

L L

) W e

11AX160MIMO_Antl_6345

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1623 d& @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1] 13.41 dBm

6.347240 GHz

-10 dBm:

-20 dBm

“r———

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.345

1001 pts

Span 320.0 MHz

Date: 1.FEB.2023 18:02

) [ BERREEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A2-177 of 241



saronis. FCC RF Test Report

Report No.

FR310533E

11AX160MIMO_Ant0_6505

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

Offset 1522 d& & RBW 1 MHz
| Att 20 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 12.32 dBm
6.519390 GHz

-10 dBm:

-20 dBm

PR —

-30 dBm: ‘

-40 dBm: J

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.505 GHz

1001 pts Span 320.0 MHz

L L

Date: 1.FEB.2023 1B:04:14

) ()

11AX160MIMO_Ant1_6505

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

Offset 1626 d& & RBW 1 MHz
| Att 20 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 11.30 dBm
6.516830 GHz

-10 dBm:

M1

-20 dBm

. T

—r—

-30 dBm: [

-40 dBm: ‘

-50 dBm

A

-60 dBm

-70 dBm:

-30 dBm

CF 6.505 GHz

1001 pts Span 320.0 MHz

) [ BERREEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-178 of 241



SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX160MIMO_Ant0_6665

|& Att
Count 100/100

Ref Level 10,00 dBm

Spectrum

(=)

Offset 16.48 dB & RBW 1 MHz

20 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

11.86 dBm)
6.671070 GHz

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm:

=SErTE

-60 dBm

-70 dBm

-80 dBm-

CF 6.665 GHz

1001 pts

Sgﬂn 320.0 MHz

)

Measuring...

Date: 16.FEB.2023 04:28:51

AEEREECED e y

11AX160MIMO_Ant1l_6665

o Att
Count 100/100

Ref Level 10,00 d&m

Spectrum

(=)

Offset 16.38 dB & RBW 1 MHz

20 dB = SWT 20 ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

11.73 dBm
6.668840 GHz

-10 dBm

-20 dBm:

—

-30 dBm-

1

-40 dBm:

SRR

-60 dBm

-70 dBm

-80 dBm:

CF 6.665 GHz

1001 pts

Span 320.0 MHz

)

Measuring...

Date: 16.FEB.2023 04:27:37

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-179 of 241



SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX160MIMO_Ant0_6825

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB
Count 100/100

Offset 16.57 dB & RBW 1 MHz

- SWT

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1] 12.16 dBm
6.822760 GHz

-10 dBm

-20 dBm:

ey

-30 dBm:

-40 dBm:

=SOrdBT

-60 dBm

-70 dBm

-80 dBm-

CF 6.825 GHz

1001 pts

Span 320.0 MHz

)

Date: 16.FEB.2023 04:30:34

—
Measuring...  JRENENEND i y

11AX160MIMO_Antl_6825

Spectrum

(=)

Ref Level 10,00 d&m

Count 100/100

o Att 20 dB = SWT

Offset 16.48 dB & RBW 1 MHz

20 ms @ VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1] 12.38 dBm
6.822440 GHz

-10 dBm

-20 dBm:

-30 dBm-

-40 dBm:

Bl

-60 dBm

-70 dBm

-80 dBm:

CF 6.825 GHz

1001 pts

Span 320.0 MHz
—

)

Date: 16.FEB.2023 04:31:11

Measuring...

Hin e #

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-180 of 241



s=amranas. FCC RF Test Report

Report No. : FR310533E

11AX160MIMO_Ant0_6985

Spectrum

(=)

Ref Level 10,00 dém  Offset 16.72 dB @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1]

0 dem

11.26 dBm)
6.963580 GHz

-10 dBm

-20 dBm:

‘,‘,—v"\/\r—’ — ]
I

-30 dBm:

-40 dBm: |

ST HBT

-60 dBm

-70 dBm

-80 dBm-

CF 6.985 GHz 1001 pts

Sgﬂn 320.0 MHz

]" T Measuring...
L J

Date: 16.FEB.2023 04:32:48

AEEREECED e y

11AX160MIMO_Ant1_6985

Spectrum

(=)

Ref Level 10,00 dim Offset 16.64 d& & RBW 1 MHz
o Att 20 dB = SWT 20 ms @ VBW 3 MHz

Mode Sweep
Count 100/100

@ 1Rm View

M1[1]

0 dem

12.28 dBm
6.963260 GHz

-10 dBm L

[ R S - —
I Y

-20 dBm: / _fx‘l

-30 dBm-

-40 dBm: |

“STEBT

-60 dBm

-70 dBm

-80 dBm:

CF 6.985 GHz 1001 pts

Span 320.0 MHz
—

]" T Measuring...
L J

Date: 16.FEB.2023 04:32:59

Hin e #

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A2-181 of 241



saranas. FCC RF Test Report Report No. : FR310533E
In-Band Emissions
Test Result

TestMode Antenna Freq(MHz) Result Limit Verdict
Ant0 5955 See test graph See test graph PASS

Antl 5955 See test graph See test graph PASS

Ant0 6175 See test graph See test graph PASS

Antl 6175 See test graph See test graph PASS

Ant0 6415 See test graph See test graph PASS

Antl 6415 See test graph See test graph PASS

Ant0 6435 See test graph See test graph PASS

Antl 6435 See test graph See test graph PASS

Ant0 6475 See test graph See test graph PASS

Antl 6475 See test graph See test graph PASS

Ant0 6515 See test graph See test graph PASS

Antl 6515 See test graph See test graph PASS

Ant0 6535 See test graph See test graph PASS

11A-CDD

Antl 6535 See test graph See test graph PASS

Ant0 6695 See test graph See test graph PASS

Antl 6695 See test graph See test graph PASS

Ant0 6855 See test graph See test graph PASS

Antl 6855 See test graph See test graph PASS

Ant0 6875 See test graph See test graph PASS

Antl 6875 See test graph See test graph PASS

Ant0 6895 See test graph See test graph PASS

Antl 6895 See test graph See test graph PASS

Ant0 6995 See test graph See test graph PASS

Antl 6995 See test graph See test graph PASS

Ant0 7095 See test graph See test graph PASS

Antl 7095 See test graph See test graph PASS

Ant0 5955 See test graph See test graph PASS

Antl 5955 See test graph See test graph PASS

Ant0 6175 See test graph See test graph PASS

Antl 6175 See test graph See test graph PASS

Ant0 6415 See test graph See test graph PASS

Antl 6415 See test graph See test graph PASS

Ant0 6435 See test graph See test graph PASS

11AX20MIMO Antl 6435 See test graph See test graph PASS
Ant0 6475 See test graph See test graph PASS

Antl 6475 See test graph See test graph PASS

Ant0 6515 See test graph See test graph PASS

Antl 6515 See test graph See test graph PASS

Ant0 6535 See test graph See test graph PASS

Antl 6535 See test graph See test graph PASS

Ant0 6695 See test graph See test graph PASS
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Antl 6695 See test graph See test graph PASS
Ant0 6855 See test graph See test graph PASS
Antl 6855 See test graph See test graph PASS
Ant0 6875 See test graph See test graph PASS
Antl 6875 See test graph See test graph PASS
Ant0 6895 See test graph See test graph PASS
Antl 6895 See test graph See test graph PASS
Ant0 6995 See test graph See test graph PASS
Antl 6995 See test graph See test graph PASS
Ant0 7095 See test graph See test graph PASS
Antl 7095 See test graph See test graph PASS
Ant0 5965 See test graph See test graph PASS
Antl 5965 See test graph See test graph PASS
Ant0 6165 See test graph See test graph PASS
Antl 6165 See test graph See test graph PASS
Ant0 6405 See test graph See test graph PASS
Antl 6405 See test graph See test graph PASS
Ant0 6445 See test graph See test graph PASS
Antl 6445 See test graph See test graph PASS
Ant0 6485 See test graph See test graph PASS
Antl 6485 See test graph See test graph PASS
Ant0 6525 See test graph See test graph PASS
Antl 6525 See test graph See test graph PASS
Ant0 6565 See test graph See test graph PASS
11AX40MIMO
Antl 6565 See test graph See test graph PASS
Ant0 6685 See test graph See test graph PASS
Antl 6685 See test graph See test graph PASS
Ant0 6845 See test graph See test graph PASS
Antl 6845 See test graph See test graph PASS
Ant0 6885 See test graph See test graph PASS
Antl 6885 See test graph See test graph PASS
Ant0 6925 See test graph See test graph PASS
Antl 6925 See test graph See test graph PASS
Ant0 6965 See test graph See test graph PASS
Antl 6965 See test graph See test graph PASS
Ant0 7085 See test graph See test graph PASS
Antl 7085 See test graph See test graph PASS
Ant0 5985 See test graph See test graph PASS
Antl 5985 See test graph See test graph PASS
Ant0 6145 See test graph See test graph PASS
Antl 6145 See test graph See test graph PASS
11AX80MIMO Ant0 6385 See test graph See test graph PASS
Antl 6385 See test graph See test graph PASS
Ant0 6465 See test graph See test graph PASS
Antl 6465 See test graph See test graph PASS
Ant0 6545 See test graph See test graph PASS
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Antl 6545 See test graph See test graph PASS
Ant0 6625 See test graph See test graph PASS
Antl 6625 See test graph See test graph PASS
Ant0 6705 See test graph See test graph PASS
Antl 6705 See test graph See test graph PASS
Ant0 6785 See test graph See test graph PASS
Antl 6785 See test graph See test graph PASS
Ant0 6865 See test graph See test graph PASS
Antl 6865 See test graph See test graph PASS
Ant0 6945 See test graph See test graph PASS
Antl 6945 See test graph See test graph PASS
Ant0 7025 See test graph See test graph PASS
Antl 7025 See test graph See test graph PASS
Ant0 6025 See test graph See test graph PASS
Antl 6025 See test graph See test graph PASS
Ant0 6185 See test graph See test graph PASS
Antl 6185 See test graph See test graph PASS
Ant0 6345 See test graph See test graph PASS
Antl 6345 See test graph See test graph PASS
1LAX160MIMO Ant0 6505 See test graph See test graph PASS
Antl 6505 See test graph See test graph PASS
Ant0 6665 See test graph See test graph PASS
Antl 6665 See test graph See test graph PASS
Ant0 6825 See test graph See test graph PASS
Antl 6825 See test graph See test graph PASS
Ant0 6985 See test graph See test graph PASS
Antl 6985 See test graph See test graph PASS
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Test Graphs
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28,380 MHz 200.000 kHz 5.90907 GHz | -62.58 dBm -47.13 dB -7.13 dB
-28.380 MHz -18.920 MHz 200.000 kHz | 5.92671 GHz | -63.49 dBm -48.03 dB -8.14 dB
-18.920 MHz -10.460 MHz 200.000 kHz 5.94452 GHz | -51.73 dBm -36.27 dB -16.25 dB
-10.460 MHz -9.460 MHz 200.000 kHz 5.94455 GHz | -51.61 dBm -36.15 dB -16.25 dB
9.460 MHz 10.460 MHz 200.000 kHz 5.96546 GHz -51.62 dBm -36.17 dB -16.27 dB
10.460 MHz 18.920 MHz 200.000 kHz 5.96547 GHz -51.44 dBm -35.98 dB -15.98 dB
18.920 MHz 28.380 MHz 200,000 kHz 5.98336 GHz -63.67 dBm -48.22 dB -8.25 dB
28.380 MHz 50.000 MHz 200,000 kHz 5.98607 GHz -63.17 dBm -47.71 dB -7.71.dB

(I
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JL

Spectrum
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Spectrum Emission Mask Standard: None
Peak Power -17.36 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.680 MHz 200.000 kHz 5.91276 GHz | -62.87 dBm -45.50 dB -5.50 dB
-28.680 MHz -19.120 MHz 200.000 kHz | 5.92644 GHz | -63.72 dBm -46.35 dB -6.50 dB
-19.120 MHz -10.560 MHz 200.000 kHz 5.94443 GHz | -54.45 dBm -37.09 dB -17.07 dB
-10.560 MHz -9.560 MHz 200.000 kHz 5.94446 GHz | -54.31 dBm -36.94 dB -17.24 dB
9.560 MHz 10.560 MHz 200.000 kHz 5.96556 GHz -53.71 dBm -36.35 dB -16.45 dB
10.560 MHz 19.120 MHz 200.000 kHz 5.96561 GHz -53.79 dBm -36.43 dB -16.39 dB
19.120 MHz 28.680 MHz 200,000 kHz 5.98368 GHz -63.85 dBm -46.48 db -6.49 dB
28.680 MHz 50.000 MHz 200,000 kHz 5.99502 GHz -63.19 dBm -45.83 dB -5.83 db

(I
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11A-CDD_Ant0_6175
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-50.000 MHz -28,740 MHz 200,000 kHz 6.14248 GHz -63.65 dBm -46.31 dB -6.31dB
-28.740MHz  -19.160 MHz = 200,000 kHz | 6.14628 GHz -64.32 ddm | -46.98 dB | -7.01dB
-19.160 MHz -10.580 MHz 200,000 kHz 6.16441 GHz -54.77 dBm -37.42 dB -17.42 dB
-10.580 MHz -9.580 MHz | 200.000 kHz 6.16443 GHz -54.86 dBm -37.52dB -17.62 dB
9.580 MHz 10.580 MHz | 200.000 kHz 6.18557 GHz -54.23 dBm -36.88 dB -17.18 dB
10.580 MHz 19.160 MHz | 200.000 kHz 6.18561 GHz -54.35 dBm -37.01dB -16.98 dB
19,160 MHz 28,740 MHz | 200,000 kHz 6.20373 GHz -64.15 dgém -46.80 dB -6.82 dB
28.740 MHz 50,000 MHz = 200,000 kHz 6.22322 GHz -63.30 dBm -45.96 dB -5.96 dB

il J [T
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Spectrum Emission Mask Standard: None
Peak Power -18.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28.140 MHz | 200.000 kHz 6.14187 GHz -63.79 dém -45.30 dB -5.30 dB
-28.140MHz  -1B.760 MHz 200,000 kHz | 6.14607 GHz -64.41 dBm | -45.93dB -6.06 dB
-18.760 MHz -10.380 MHz | 200.000 kHz 6.16461 GHz -54.09 dBm -35.60 dB -15.60 dB
-10.380 MHz -9.380 MHz | 200.000 kHz 6.16463 GHz -54.47 dBm -35.98 dB -16.08 dB
9.380 MHz 10.380 MHz | 200.000 kHz 6.18538 GHz -54.06 dBm -35.57 dB -15.67 dB
10,380 MHz 18.760 MHz 200.000 kHz 6.18539 GHz -53.81 dBm -35.32 dB -15.32 dB
18.760 MHz 28,140 MHz 200.000 kHz 6.20305 GHz -654.08 dBm -45.60 dB -5.71dB
28,140 MHz 50,000 MHz 200.000 kHz 6.21182 GHz -63.41 dBm -44.92 dB -4.92 db
— __
il )
Date 1z
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-19.080 MHz -10.540 MHz 200,000 kHz 6.40444 GHz -55.79 dBm -36.97 dB K
-10.540 MHz -9.540 MHz | 200.000 kHz 6.40447 GHz -55.74 dBm -36.92 d K
9.540 MHz 10.540 MHz | 200.000 kHz 6.42553 GHz -54.99 dBm -36.17 dB .
10.540 MHz 19.080 MHz = 200.000 kHz 6.42558 GHz -55.03 dBm -36.21dB .
19.080 MHz 28,620 MHz | 200,000 kHz 6.44362 GHz -64.21 dém -45.39 dB :
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,440 MHz 200,000 kHz 6.36548 GHz -63.42 dBm -44.76 dB -4.76 dB
-28.440 MHz  -18.960 MHz = 200,000 kHz | 6.38675 GHz -63.78 ddm | -45.12dB | -5.35 dB
-18.960 MHz -10.480 MHz 200,000 kHz 6.40449 GHz -55.44 dBm -36.78 dB -16.75 dB
-10.480 MHz -9.480 MHz | 200.000 kHz 6.40453 GHz -55.44 dBm -36.78 dB -16.88 dB
9.480 MHz 10.480 MHz | 200.000 kHz 6.42548 GHz -54.40 dBm -35.74 dB -15.84 dB
10.480 MHz 18.960 MHz 200.000 kHz 6.42553 GHz -54.29 dBm -35.63 dB -15.59 dB
18.960 MHz 28.440 MHz 200,000 kHz 6.44341 GHz -64.08 dBm -45.42 db -5.45 dB
28.440 MHz 50.000 MHz 200,000 kHz 6.44724 GHz -63.25 dBm -44.59 db -4.59 db
— __
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-18.920 MHz -10.460 MHz | 200.000 kHz 6.42444 GHz -53.00 dBm -35.96 dB .
-10.460 MHz -9.460 MHz | 200.000 kHz 6.42455 GHz -53.00 dBm -35.96 dB .

9.460 MHz 10.460 MHz | 200.000 kHz 6.44545 GHz -53.24 dBm -36.20 dB .
10.460 MHz 18.920 MHz = 200.000 kHz 6.44549 GHz -53.17 dBm -36.13dB .
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28,380 MHz 50,000 MHz = 200,000 kHz 6.48368 GHz -53.54 dém -46.50 dB E
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-50.000 MHz -28,560 MHz 200,000 kHz 6.40137 GHz -63.43 dBm -45.83 dB -5.83 dB
-28.,560 MHz  -19.040 MHz = 200,000 kHz | 6.40651 GHz -64.18 ddm | -46.57 dB | -6.66 dB
-19.040 MHz -10.520 MHz | 200,000 kHz 6.42446 GHz -53.84 dBm -36.23 dB -16.21 dB
-10.520 MHz -9.520 MHz | 200.000 kHz 6.42449 GHz -54.28 dBm -36.67 dB -16.77 dB
9.520 MHz 10.520 MHz | 200.000 kHz 6.44552 GHz -54.41 dBm -36.80 dB -16.90 dB
10.520 MHz 19.040 MHz 200.000 kHz 6.44555 GHz -54.05 dBm -36.44 dB -16.42 dB
19.040 MHz 28.560 MHz 200,000 kHz 6.46349 GHz -64.22 dBm -46.62 dB -6.70 dB
28.560 MHz 50.000 MHz 200,000 kHz 6.46869 GHz -63.52 dBm -45.91 db -5.91 db
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11A-CDD_Ant0_6475
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-18,880 MHz -10.440 MHz | 200,000 kHz 6.46450 GHz -53.02 dBm -36.21 dB
-10.440 MHz -9.440 MHz | 200.000 kHz 6.46457 GHz -53.03 dBm -36.22 dB
9.440 MHz2 10.440 MHz | 200.000 kHz 6.48543 GHz -53.05 dBm -36.25dB
10.440 MHz 18.880 MHz  200.000 kHz 6.48547 GHz -52.88 dBm -36.07 dB
18.880 MHz 28,320 MHz | 200,000 kHz 6.50331 GHz -64.37 dém -47.57 dB
28.320 MHz 50,000 MHz = 200,000 kHz 6.52311 GHz -563.85 dBm -47.05 dB L
7
I ) [T
Date: 3 12:2B:12

11A-CDD_Antl_6475

Spectrum
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm i I’. 1| i
-30 dBm ,f \
-40 dBm
—
|~ ~
-50 dBm
60 dBm / "
-70 dBm
-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.26 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -28,560 MHz 200,000 kHz 6.42741 GHz -63.65 dBm -45.39 dB -5.39 dB
-28.,560 MHz  -19.040 MHz = 200,000 kHz | 6.44644 GHz -64.42 ddm | -46.17 dB -6.17 dB
-19.040 MHz -10.520 MHz | 200,000 kHz 6.46431 GHz -55.06 dBm -36.80 dB -16.63 dB
-10.520 MHz -9.520 MHz | 200.000 kHz 6.46449 GHz -54.62 dBm -36.56 dB -16.66 dB
9.520 MHz 10.520 MHz | 200.000 kHz 6.48552 GHz -54.52 dBm -36.26 dB -16.36 dB
10.520 MHz 19.040 MHz 200.000 kHz 6.48553 GHz -54.15 dBm -35.89 dB -15.89 dB
19.040 MHz 28.560 MHz 200,000 kHz 6.50354 GHz -64.20 dBm -45.94 db -5.97 dB
28.560 MHz 50.000 MHz 200,000 kHz 6.51498 GHz -63.74 dBm -45.49 db -5.49 db
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR310533E

11A-CDD_Ant0_6515

Spectrum o
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém
-20 dBm w
-30 dBm j \‘
-40 dBm
-50 dBm
-60 dBm 7 .
-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.46 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -28.260 MHz 200,000 kHz 6.48301 GHz -63.88 dBm -47.42 dB 7.
-28.260 MHz  -18.840 MHz = 200,000 kHz | 6.48682 GHz -64.16 ddm | -47.70dB | 7.
-18.840 MHz -10.420 MHz | 200,000 kHz 6.50455 GHz -52.54 dBm -36.08 dB K
-10.420 MHz -9,420 MHz | 200.000 kHz 6.50459 GHz -52.75 dBm -36.20 dB .
9.420 MHz 10.420 MHz | 200.000 kHz 6.52541 GHz -52.73 dBm -36.27 dB .
10.420 MHz 18.840 MHz = 200.000 kHz 6.52547 GHz -52.49 dBm -36.03dB E
18.840 MHz 28,260 MHz | 200,000 kHz 6.54323 GHz -64.34 dBm -47.86 dB E
28.260 MHz 50,000 MHz = 200,000 kHz 6.54633 GHz -63.61 dBm -47.15 dB .
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11A-CDD_Antl_6515

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.31 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28,320 MHz 200,000 kHz 6.48571 GHz -63.83 dBm -46.05 dB -6.05 dB
-28,320 MHz  -18.880 MHz = 200,000 kHz | 6.48670 GHz -64.54 ddm | -46.75dB -6.77 dB
-18,880 MHz -10.440 MHz | 200,000 kHz 6.50455 GHz -54.39 dBm -36.60 dB -16.59 dB
-10.440 MHz -9.440 MHz | 200.000 kHz 6.50457 GHz -54.55 dBm -36.76 dB -16.86 dB
9.440 MHz 10.440 MHz | 200.000 kHz 6.52544 GHz -54.10 dBm -36.31 dB -16.41 dB
10.440 MHz 18.880 MHz 200.000 kHz 6.52547 GHz -54.08 dBm -36.29 dB -16.27 dB
18.880 MHz 28.320 MHz 200,000 kHz 6.54326 GHz -64.41 dBm -46.62 dB -6.70 dB
28.320 MHz 50.000 MHz 200,000 kHz 6.56435 GHz -63.63 dBm -45.84 db -5.94 db
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR310533E

11A-CDD_Ant0_6535

Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm wiwmﬁl\
-30 dBm f \
-40 dBm
-50 dBm
-60 dBm - N,
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |
-50.000 MHz -28,500 MHz 200,000 kHz 6.50528 GHz -63.54 dBm -47.00 dB 7.
-28,500 MHz  -19.000 MHz 200,000 kHz | 6.50653 GHz -64.20 ddm | -47.66 dB | 7.
-19.000 MHz -10.500 MHz 200,000 kHz 6.52449 GHz -52.87 dBm -36.33 dB .
-10.500 MHz -9.500 MHz | 200.000 kHz 6.52451 GHz -52.94 dBm -36.40 dB k
9.500 MHz 10.500 MHz |~ 200.000 kHz 6.54549 GHz -52.94 dBm -36.40 dB .
10.500 MHz 19.000 MHz |~ 200.000 kHz 6.54552 GHz -52.95 dBm -36.41 dB .
19.000 MHz 28,500 MHz = 200,000 kHz 6.56346 GHz -64.02 dém -47 .48 dB :
28.500 MHz 50,000 MHz = 200,000 kHz 6.57373 GHz -63.21 dBm -46.67 dB L
7
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11A-CDD_Antl_6535

Spectrum

Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm 1| .

-30 dBm JI \

-40 dBm

-50 dBm

-60 dBm / N

-70 dBm

-80 dBm

CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,440 MHz 200,000 kHz 6.49927 GHz -63.63 dBm -46.20 dB -6.29 dB
-28.440 MHz  -18.960 MHz = 200,000 kHz | 6.50660 GHz -64.17 ddm | -46.83dB | -6.87 dB
-18.960 MHz -10.480 MHz 200,000 kHz 6.52449 GHz -53.75 dBm -36.41 dB -16.38 dB
-10.480 MHz -9.480 MHz | 200.000 kHz 6.52453 GHz -53.86 dBm -36.52 dB -16.62 dB
9.480 MHz 10.480 MHz | 200.000 kHz 6.54548 GHz -53.55 dBm -36.21 dB -16.31 dB
10.480 MHz 18.960 MHz 200.000 kHz 6.54552 GHz -53.66 dBm -36.32 dB -16.29 dB
18.960 MHz 28.440 MHz 200,000 kHz 6.56334 GHz -63.69 dBm -46.55 db -6.68 dB
28.440 MHz 50.000 MHz 200,000 kHz 6.57146 GHz -63.23 dBm -45.89 db -5.99 db
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR310533E

11A-CDD_Ant0_6695

Spectrum o
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26
-10 dBém
-20 dBm " "_" l y
-30 dBm j \
-40 dBm
-50 dBm
-60 dBm / \
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -28,380 MHz 200,000 kHz 6.66015 GHz -63.28 dBm -47.14 dB 7.
-28.380 MMz -18.920 MHz = 200,000 kHz | 6.66669 GHz -63.76 ddm | -47.61dB 7.
-18.920 MHz -10.460 MHz 200,000 kHz 6.68453 GHz -52.42 dBm -36.27 dB .
-10.460 MHz -9.460 MHz | 200.000 kHz 6.68454 GHz -52.64 dBm -36.49 dB .
9.460 MHz 10.460 MHz | 200.000 kHz 6.70545 GHz -52.75 dBm -36.60 dB .
10.460 MHz 18.920 MHz = 200.000 kHz 6.70549 GHz -52.67 dBm -36.53dB E
18.920 MHz 28,380 MHz 200,000 kHz 6.72332 GHz -63.69 dém -47.54 dB L
28,380 MHz 50,000 MHz = 200,000 kHz 6.73939 GHz -62.85 dém -46.71 dB :
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11A-CDD_Antl_6695

Spectrum

Ref Level 10.00 dém  Offset 16.41 d8

Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -17.18 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -28.200 MHz | 200.000 kHz 6.65023 GHz -63.36 dém -46.18 dB -6.18 dB
-28.200MHz | -18,800 MHz | 200.000 kHz | 6.66686 GHz -63.98 dBm | -46.80 dB | -6.98 dB
-18.800 MHz -10.400 MHz | 200.000 kHz 6.68459 GHz -53.02 dBm -35.84 dB -15.83 dB
-10.400 MHz -9.400 MHz | 200.000 kHz 6.68461 GHz -53.21 dBm -36.03 dB -16.13 dB

9.400 MHz 10.400 MHz | 200.000 kHz 6.70540 GHz -53.23 dBm -36.05 dB -16.15 dB
10.400 MHz 18.800 MHz 200.000 kHz 6.70547 GHz -53.24 dBm -36.06 dB -16.00 dB
18.800 MHz 28,200 MHz 200.000 kHz 6.72310 GHz -63.75 dBm -46.57 dB -6.70 dB
28,200 MHz 50,000 MHz 200.000 kHz 6.73967 GHz -63.22 dBm -46.04 dB -6.04 db
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samranas. FCC RF Test Report

Report No. : FR310533E

11A-CDD_Ant0_6855

Spectrum

=

Count 100/100

Ref Level 10.00 dBm

Offset 16.53 dg Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -15.89 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz 28,440 MHz | 200.000 kHz 6.82656 GHz -63.02 dém -47.12 dB 7.
-28.440MHz  -1B.960 MHz 200,000 kHz | 6.82660 GHz -63.72dBm | -47.82dB 7.
-18.960 MHz -10.480 MHz | 200.000 kHz 6.84450 GHz -52.32 dBm -36.43 dB .
-10.480 MHz -9.480 MHz | 200.000 kHz 6.84453 GHz -52.22 dBm -36.32 dB .
9.480 MHz 10.480 MHz | 200.000 kHz 6.86547 GHz -52.48 dBm -36.58 dB k
10.480 MHz 18.960 MHz = 200.000 kHz 6.86550 GHz -52.56 dBm -36.66 dB 4
18.960 MHz 28,440 MHz | 200,000 kHz 6.88338 GHz -63.08 dém -47.16 dB .
28.440 MHz 50,000 MHz = 200,000 kHz 6.80211 GHz -62.43 dém -46.53 dB E

™
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Dats

11A-CDD_Antl_6855

Spectrum

Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
)
20 dBm i { i 1
-30 dBm ; \
-40 dBm = ~
- -
-50 dBm
-60 dBm \
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.05 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28.200 MHz 200,000 kHz 6.80584 GHz -63.14 dBm -46.00 dB -6.09 dB
-28.200 MHz  -18.800 MHz = 200,000 kHz | 6.82686 GHz -63.73 ddm | -46.68 dB -6.76 dB
-18,800 MHz -10.400 MHz | 200,000 kHz 6.84459 GHz -53.28 dBm -36.23 dB -16.23 dB
-10.400 MHz -9.400 MHz | 200.000 kHz 6.84461 GHz -53.27 dBm -36.22 dB -16.32 dB
9.400 MHz 10.400 MHz | 200.000 kHz 6.86540 GHz -53.08 dBm -36.03 dB -16.13 dB
10.400 MHz 18.800 MHz 200.000 kHz 6.86542 GHz -53.21 dBm -36.16 dB -16.14 dB
18.800 MHz 28.200 MHz 200,000 kHz 6.88315 GHz -63.35 dBm -46.30 dB -6.37 dB
28.200 MHz 50.000 MHz 200,000 kHz 6.89673 GHz -62.57 dBm -45.52 db -5.52 db
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR310533E

11A-CDD_Ant0_6875

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 16.47 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.875 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -16.97 dBm

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz 28,380 MHz | 200.000 kHz 6.82869 GHz -63.03 dém -46.06 dB -6.06 dB
28,380 MHz | -18.920 MHz | 200.000 kHz | 6.84675 GHz -63.66 dBm | -46.69 dB | -6.95 dB
-18.920 MHz -10.460 MHz | 200.000 kHz 6.86454 GHz -52.76 dBm -35.79 dB -15.78 dB
-10.460 MHz -9.460 MHz | 200.000 kHz 6.86455 GHz -52.66 dBm -35.91 dB -16.01 dB

9.460 MHz 10.460 MHz | 200.000 kHz 6.88546 GHz -53.24 dBm -36.27 dB -16.37 dB
10.460 MHz 18.920 MHz = 200.000 kHz 6.88548 GHz -53.03 d&m -36.06 dB -16.05 dB
18.920 MHz 28,380 MHz 200,000 kHz 6.90336 GHz -63.24 dgm -46.27 dB -6.30 dB
28,380 MHz 50,000 MHz = 200,000 kHz 6.91952 GHz -62.62 dBm -45.65 dB -5.65 dB
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11A-CDD_Antl_6875

Spectrum
Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm J-— 1]
-30 dBm i \
40 dBm b
|~ |
-50 dBm
=51 dBT # o
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28,680 MHz 200,000 kHz 6.82622 GHz -63.18 dBm -44.70 dB -4.70 dB
-28.680 MMz -19.120MHz 200,000 kHz | 6.84635 GHz -63.92 ddm | -45.45dp -5.48 dB
-19.120 MHz -10.560 MHz 200,000 kHz 6.86444 GHz -54.87 dBm -36.39 dB -16.39 dB
-10.560 MHz -9.560 MHz | 200.000 kHz 6.86444 GHz -55.17 dBm -36.60 dB -16.79 dB
9.560 MHz 10.560 MHz |~ 200.000 kHz 6.88556 GHz -54.73 dBm -36.25 dB -16.35 dB
10.560 MHz 19.120 MHz 200.000 kHz 6.88558 GHz -54.80 dBm -36.32 dB -16.29 dB
19.120 MHz 28.680 MHz 200,000 kHz 6.90362 GHz -63.40 dBm -44.92 dB -5.00 dB
28.680 MHz 50.000 MHz 200,000 kHz 6.92183 GHz -62.66 dBm -44.18 dB -4.18 dB
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samranas. FCC RF Test Report

Report No. : FR310533E

11A-CDD_Ant0_6895

Count 100/100

Spectrum

Ref Level 10.00 dBm

=

Offset 16.57 d& Mode Sweep

@ 1Rm View

0 dBf<2e:

Limit ¢heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -16.20 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -28.260 MHz | 200.000 kHz 6.86608 GHz -62.97 dém -46.77 dB -6.
-28.260MHz  -18.840 MHz 200,000 kHz | 6.86680 GHz -63.52dBm | -47.32dB | 7.
-18.840 MHz -10.420 MHz | 200.000 kHz 6.88457 GHz -52.04 dBm -35.84 dB .
-10.420 MHz -9.420 MHz | 200.000 kHz 6.88459 GHz -52.25 dBm -36.05 dB .
9.420 MHz 10.420 MHz | 200.000 kHz 6.90542 GHz -52.37 dBm -36.17 dB .
10.420 MHz 18.840 MHz = 200.000 kHz 6.90544 GHz -52.26 dBm -36.06 dB |
18.840 MHz 28,260 MHz | 200,000 kHz 6.92326 GHz -63.24 dém -47.04 dB A
28.260 MHz 50,000 MHz = 200,000 kHz 6.92366 GHz -62.41 dBm -46.21 dB F
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11A-CDD_Antl_6895

Count 100/100

Spectrum

Ref Level 10.00 dBm

Offset 16.37 d& Mode Sweep

@ 1Rm View

0 dBf<2e:

Limit ¢heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

BTGB

-70 dBm

-80 dBm

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.64 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28.140 MHz | 200.000 kHz 6.86589 GHz -63.10 dém -44.46 dB -4.46 dB
-28.140MHz  -1B.760 MHz 200,000 kHz | 6.86686 GHz -63.68 dBm | -45.04 dB -5.04 dB
-18.760 MHz -10.380 MHz | 200.000 kHz 6.88459 GHz -54.62 dBm -35.99 dB -15.95 dB
-10.380 MHz -9.380 MHz | 200.000 kHz 6.88462 GHz -54.73 dBm -36.09 dB -16.19 dB

9.380 MHz 10.380 MHz | 200.000 kHz 6.90538 GHz -54.34 dBm -35.71dB -15.81 dB
10,380 MHz 18.760 MHz 200.000 kHz 6.90540 GHz -54.22 dBm -35.58 dB -15.56 dB
18.760 MHz 28,140 MHz 200.000 kHz 6.92312 GHz -63.23 dBm -44.59 dB -4.61 dB
28,140 MHz 50,000 MHz 200.000 kHz 6.92880 GHz -62.81 dBm -44.17 dB -4.17 db
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR310533E

11A-CDD_Ant0_6995

Spectrum

=

Ref Level 10.00 dBm
Count 93/100

Offset 16.82 dg Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
ittt

-70 dBm

-80 dBm

CF 6.995 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -16.83 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,380 MHz | 200.000 kHz 6.96192 GHz -61.93 dém -45.10 dB -5.10 dB
28,380 MHz | -18.920 MHz | 200.000 kHz | 6.96664 GHz -63.12dBm | -46.20 dB | -6.31 dB
-18.920 MHz -10.460 MHz | 200.000 kHz 6.98452 GHz -52.89 dBm -36.05 dB -16.03 dB
-10.460 MHz -9.460 MHz | 200.000 kHz 6.98456 GHz -52.73 dBm -35.90 dB -16.20 dB

9.460 MHz 10.460 MHz | 200.000 kHz 7.00546 GHz -53.51 dBm -36.68 dB -16.78 dB
10.460 MHz 18.920 MHz = 200.000 kHz 7.00548 GHz -53.28 d&m -36.45dB -16.44 dB
18.920 MHz 28,380 MHz 200,000 kHz 7.02325 GHz -64.78 dém -47.95 dB -8.12 db
28,380 MHz 50,000 MHz = 200,000 kHz 7.03803 GHz -63.92 dém -47.09 dB -7.09 dB
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11A-CDD_Antl_6995

Spectrum

Ref Level 10.00 dBm

Offset 16.79 d&

Count 92/100

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.995 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.02 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -27.960 MHz | 200.000 kHz 6.96063 GHz -62.25 deém -44.22 dB -4.22 dB
-27.960MHz  -1B.640 MHz 200,000 kHz | 6.96705 GHz -63.02dBm | -45.00dB -5.00 dB
-18.640 MHz -10.320 MHz | 200.000 kHz 6.98463 GHz -53.20 dBm -35.18 dB -15.14 dB
-10.320 MHz -9.320 MHz | 200.000 kHz 6.98469 GHz -53.01 dBm -34.99 dB -15.29 dB

9.320 MHz 10.320 MHz | 200.000 kHz 7.00531 GHz -53.43 dBm -35.40 dB -15.70 dB
10.320 MHz 18.640 MHz 200.000 kHz 7.00537 GHz -53.47 dBm -35.45 dB -15.41 dB
18.640 MHz 27.960 MHz 200.000 kHz 7.02271 GHz -64.67 dBm -46.65 dB -6.97 dB
27.960 MHz 50,000 MHz 200.000 kHz 7.04474 GHz -54.19 dBm -46.17 dB -6.17 db
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR310533E

11A-CDD_Ant0_7095

Spectrum

=

Ref Level 10.00 dBm
Count 98/100

Offset 16.37 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -17.22 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -28.140 MHz | 200.000 kHz 7.06140 GHz -64.47 dém -47.25 dB 7.25dB
-28.140MHz  -1B.760 MHz 200,000 kHz | 7.06691 GHz -65.35 dBm | -48.13dB | -8.19 dB
-18.760 MHz -10.380 MHz | 200.000 kHz 7.08462 GHz -52.42 dBm -35.20 dB -15.20 dB
-10.380 MHz -9.380 MHz | 200.000 kHz 7.08462 GHz -52.684 dBm -35.63 dB -15.73 dB

9.380 MHz 10.380 MHz = 200.000 kHz 7.10538 GHz -52.93 dBm -35.72dB -15.82 dB
10.380 MHz 18.760 MHz | 200.000 kHz 7.10540 GHz -52.69 dBm -35.48 dB -15.46 dB
18.760 MHz 28,140 MHz | 200,000 kHz 7.12305 GHz -65.79 dém -48.58 dB -8.70 db
28.140 MHz 50,000 MHz = 200,000 kHz 7.13065 GHz -65.07 dém -47.85 dB -7.85 dB
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11A-CDD_Antl_7095

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.23 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

B EEF

-70 dBm

-80 dBm

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -18.67 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28.200 MHz | 200.000 kHz 7.05099 GHz -64.63 dém -45.97 dB 5.97 dB
-28.200MHz | -18,800 MHz | 200.000 kHz | 7.06696 GHz -65.22 dBm | -46.55 dB | -6.75 dB
-18.800 MHz -10.400 MHz | 200.000 kHz 7.08456 GHz -54.99 dBm -36.32 dB -16.28 dB
-10.400 MHz -9.400 MHz | 200.000 kHz 7.08461 GHz -54.86 dBm -36.19 dB -16.29 dB

9.400 MHz 10.400 MHz | 200.000 kHz 7.10540 GHz -54.74 dBm -36.07 dB -16.17 dB
10.400 MHz 18.800 MHz 200.000 kHz 7.10543 GHz -54.53 dBm -35.86 dB -15.84 dB
18.800 MHz 28,200 MHz 200.000 kHz 7.12312 GHz -65.75 dBm -47.08 dB -7.18 dB
28,200 MHz 50,000 MHz 200.000 kHz 7.12453 GHz -65.24 dBm -46.57 dB -6.57 db
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SPORTON LAB.
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Report No.

11AX20MIMO_Ant0_5955

Spectrum o

Ref Level 10.00 dBm Offset 16.290 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

20 dém A ==l

-30 dBm J L—

-40 dBm

-50 dBm = / \

-60 dBm / \

-70 dBm

-80 dBm

CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -16.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 5.90503 GHz -62.87 dBm -46.15 dB -6.15 dB
-31.440 MHz | -20.960 MHz 200,000 kHz | 5.92369 GHz -63.39 ddm | -46.66 dB -6.81dB
-20.960 MHz -11.480 MHz 200,000 kHz 5.93426 GHz -63.10 dBm -46.37 dB -18.55 dB
-11.480 MHz -10.480 MHz 200,000 kHz 5.94353 GHz -56.76 dBm -40.03 dB -20.13 dB
10.480 MHz 11.480 MHz = 200.000 kHz 5.96647 GHz -56.56 dBm -39.83dB -20.13 dB
11.480 MHz 20.960 MHz | 200.000 kHz 5.97586 GHz -63.61 dBm -46.88 dB -18.96 dB
20.960 MHz 31,440 MHz | 200,000 kHz 5.98628 GHz -63.46 dBm -46.73 dB -6.92 db
31.440 MHz 50,000 MHz = 200,000 kHz 5.09453 GHz -62.83 dBm -46.10 dB -6.10 dB
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11AX20MIMO_Ant1_5955

Spectrum
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm {' 1
-30 dBm J L
-40 dBm
.
-50 dBm
E— / \ ™~
-0 dBm —
-70 dBm
-80 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 5.90643 GHz -62.75 dBm -44.96 dB -4.96 dB
-31.380 MHz | -20.920 MHz = 200,000 kHz | 5.92370 GHz -63.63 ddm | -45.84.dB | -5.94 dB
-20,920 MHz -11.460 MHz 200,000 kHz 5.93415 GHz -63.46 dBm -45.67 dB -17.73dB
-11.460 MHz -10.460 MHz 200,000 kHz 5.94355 GHz -57.62 dBm -39.83 dB -19.93 dB
10.460 MHz 11.460 MHz | 200.000 kHz 5.96645 GHz -57.53 dBm -39.74 dB -20.04 dB
11.460 MHz 20.920 MHz 200.000 kHz 5.97553 GHz -63.40 dBm -45.61 dB -17.94 dB
20.920 MHz 31.380 MHz 200,000 kHz 5.98625 GHz -63.76 dBm -45.97 db -6.12 dB
31.380 MHz 50.000 MHz 200,000 kHz 5.99998 GHz -63.01 dBm -45.22 db -5.22 db
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Report No.

11AX20MIMO_Ant0_6175

Spectrum o

Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm f 1

-30 dBm // L

-40 dBm

-50 dBm / \

-60 dBm 5 \

-70 dBm

-80 dBm

CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.12995 GHz -63.83 dBm -46.60 dB -6.69 dB
-31.380 MHz | -20.920 MHz = 200,000 kHz | 6.14365 GHz -64.17 ddm | -47.03dB | -7.07 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.15419 GHz -64.06 dBm -46.92 dB -19.02 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.16355 GHz -57.68 dBm -40.54 dB -20.64 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.18644 GHz -56.82 dBm -39.68 dB -19.98 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.19574 GHz -63.81 dBm -46.67 dB -18.83 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.20634 GHz -64.03 dém -46.89 dB -6.94 db
31.380 MHz 50,000 MHz = 200,000 kHz 6.21368 GHz -63.52 dBm -46.38 dB -6.38 dB
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11AX20MIMO_Antl_6175

Spectrum

Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm f 3+

-30 dBm j ‘\L

-40 dBm

1

-50 dBm / \

60 dBm / \—

-70 dBm

-80 dBm

CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.13875 GHz -63.81 dBm -45.61 dB 5.61dB
-31.380 MHz | -20.920 MHz = 200,000 kHz | 6.14370 GHz -64.12 ddm | -45.92dp | -6.00 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.15416 GHz -64.10 dBm -45.90 dB -17.96 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.16356 GHz -58.04 dBm -39.84 dB -20.14 dB
10.460 MHz 11.460 MHz | 200.000 kHz 6.18646 GHz -58.12 dBm -39.92 dB -20.02 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.19590 GHz -63.95 dBm -45.75 dB -17.77 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.20634 GHz -63.96 dBm -45.76 dB -5.81 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.20782 GHz -63.45 dBm -45.25 db -5.25 db
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11AX20MIMO_Ant0_6415

Spectrum

=

Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit heck PARS

0 dBf=26

-10 dBém

-20 dBm f 1
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-50 dBm = / \ -]

-60 dBm \

-70 dBm

-80 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.37507 GHz -63.67 dBm -46.01 dB -6.01dB
-31.380 MHz | -20.920 MHz = 200,000 kHz | 6.38375 GHz -64.09 ddm | -46.44 dB -6.59 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.39415 GHz -63.76 dBm -46.10 dB -18.16 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.40355 GHz -57.85 dBm -40.20 dB -20.30 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.42645 GHz -57.31 dBm -39.66 dB -19.76 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.43592 GHz -64.04 dBm -46.39 dB -18.39 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.44636 GHz -64.12 dém -46.46 dB -6.49 dB
31.380 MHz 50,000 MHz = 200,000 kHz 6.45181 GHz -63.64 dBm -45.98 dB -5.98 dB
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11AX20MIMO_Antl_6415

Spectrum

Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm f +
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-50 dBm / \
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-70 dBm

-80 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.64 dBm RBW 200.000 kHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.38330 GHz -63.64 dBm -46.00 dB -6.00 dB
-31.200 MHz  -20.800 MHz 200,000 kHz | 6.38390 GHz -64.09 ddm | -46.45dB -6.56 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.39436 GHz -63.67 dBm -46.03 dB -18.17 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.40361 GHz -57.30 dBm -39.66 dB -19.76 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.42639 GHz -56.81 dBm -39.17 dB -19.47 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.43576 GHz -63.71 dBm -46.07 dB -18.11 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.44619 GHz -64.24 dBm -46.60 dB -6.62 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.44670 GHz -63.60 dBm -45.96 db -5.96 db
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